RESOLUTION NO. 2025-15

A RESOLUTION OF THE UPPER MONTGOMERY JOINT AUTHORITY,
MONTGOMERY COUNTY, PENNSYLVANIA,

AWARDING OF THE PHASE 1 SERVICES PROPOSAL FOR THE
AEROBIC DIGESTER AND BIOSOLIDS IMPROVEMENT PROJECT TO
WORTH AND COMPANY AND AUTHORIZING CONTINUED NEGOTIATION BY
THE SOLICITOR AND APPROPRIATE OFFICIALS TO FINALIZE CONTRACTUAL
TERMS FOR A DESIGN BUILD CONTRACT
WHEREAS, the Upper Montgomery Joint Authority (hereinafter referred to as the
“Authority”) is a municipal authority organized and existing under the Pennsylvania
Municipality Authorities Act of 1945, as amended and supplemented (the “Authorities Act”);
and

WHEREAS, Worth & Company, Inc. (hereinafter “Worth) is a duly organized
[...]
assessments of the existing digester tanks and thickening and dewatering pilot studies. The data and
experience with the pilots informed preferred equipment choices that will be associated with the
biosolids upgrade. Using historical plant data, a basis of design for future digester upgrades was
developed based on permitted capacity. Mass balances for the current and permitted loading for each
alternative was developed

Two aerobic digester alternatives were compared to the baseline case of maintaining the digesters as
aerated sludge holding tanks. These include retrofitting conventional aerobic digestion to achieve Class B
and converting the existing digester tanks to an Autothermal Thermophilic Aerobic Digester (ATAD) with
a Simultaneous Nitrification / Denitrification Reactor (SNDR). For both the Class B and ATAD alternatives
it was assumed that the waste activated sludge would be mechanically thickened with a Disc Thickener.
Overall, three aerobic digester alternatives were compared, and a business case and non-economic
evaluation was conducted for

e Alternative 1: In Kind Replacement
e Alternative 2: Class B Digestion
e Alternative 3: ATAD

Prepared for: Upper Montgomery Joint Authority AECOM



Digester Improvements Alternatives Evaluation Project number: 60734560

For Alternative 2 - Class B, multiple options for mixing and aeration were considered including Ovivo
(previously Enviroquip), Enviromix diffused aeration system, jet mixing and aeration, and Invent mixing
and aeration. For Alternative 3 - ATAD one digester was assumed to be converted to an ATAD tank and
the second was assumed to be converted to an SNDR tank. For ATAD options with jet mixing / aeration
and Invent mixing / aeration were considered.

The annual operating costs were estimated for each of the three aerobic digestion options. Annual
operating costs included polymer, electricity, natural gas, and maintenance. The analysis also considered
the impact of and transportation / beneficial use / disposal costs which have a large impact on the
analysis particularly if drying is maintained. For management of dewatered cake, options for land
application of Class B (when seasonally available) were considered for Class A and B options and
compared to options for landfilling or composting offsite.

The analysis showed that upgrading the digesters to Class A (Alternative 3) or Class B (Alternative 2)
provides the potential for the lowest operating cost. The potential operating cost savings for Class A
cake, however, did not outweigh the significantly higher capital cost for the ATAD alternative (Alternative
3). The operating cost analysis also shows that maintaining drying also offers operating cost savings. A
lifecycle cost analysis was conducted for the digester alternatives including the capital and operating
costs for additional dewatering and retrofitting the existing drying system.

The results of the lifecycle cost analysis showed that options that include drying provide a higher
lifecycle cost mainly because of the increased capital cost. Class B land application (Alternative 2) and
landfilling (Alternative 1) without drying has the lowest lifecycle cost, however, these options would be
sensitive to hauling and tipping fees which could see increases due to uncertainty with future market
and end use regulations. UMJA desires to avoid landfilling and promote beneficial use. Offsite
composting provides an alternative beneficial use outlet but is the most expensive option on a lifecycle
cost basis.

While ATAD (Alternative 3) provides Class A biosolids at an economical cost when considering the dryer
retrofit, there might not be a significant advantage to having Class A cake biosolids product and a more
detailed marketing analysis would need to be conducted to determine if there would be alternative
options for managing the Class A cake product than a Class B cake product. Available space in the
existing digester building is also a concern for the ATAD system.

After completing the analysis, UMJA agreed with the recommendation to proceed with Alternative 2 to
upgrade the digesters to achieve Class B, add a second centrifuge and retrofit/replace the components

of the existing dryer facility. These options provide UMJA flexibility with multiple beneficial use outlets
and maintaining the dryer helps mitigate future impacts to changing regulatory and market conditions.

During detailed design it will be important to plan and sequence the improvements to allow for smooth
maintenance of plant operations. The Opinion of Probable Construction Cost (OPCC) is estimated to be

approximately $8,000,000.

Prepared for: Upper Montgomery Joint Authority AECOM



Digester Improvements Alternatives Evaluation Project number: 60734560

1. Introduction

Upper Montgomery Joint Authority (UMJA) is a municipal authority that owns and operates a
wastewater treatment plant in Pennsburg, Pennsylvania, and serves East Greenville, Pennsburg, and Red
Hill Boroughs, as well as parts of Upper Hanover Township in Montgomery County, PA.

UMIJA processes primary sludge and waste activated sludge (WAS) on site using aerobic digestion,
dewatering, and sludge drying as shown in Figure 1-1. UMJA has historically produced Class B biosolids
at the plant, but the performance of the digesters has been reduced since the biological nutrient
removal (BNR) upgrade changed the characteristics of the solids disrupting the ability to achieve Class B.
Currently the aerobic digesters serve as aerated sludge holding tanks upstream of dewatering. In
addition, the digester aeration and mixing system originally provided by Enviroquip is aging and near end
of useful service life.

Figure 1-1. Existing Site and Alternatives

Class A dried biosolids product can be produced using the dryer and is a valued product for beneficial
use within the local agricultural community. However, due to the aging Fenton dryer, production of Class
A has become unreliable and has not been consistent due to equipment outages. When the dryer is
offline, the dewatered sludge is landfilled although an option to send dewatered sludge to a regional
composting facility is also being considered. In addition, UMJA currently only contains one dewatering
centrifuge which is also aging, and lack of dewatering redundancy causes operational issues if the
centrifuge is down for extended periods of time for maintenance. As part of the future planning UMJA
plans to add a second centrifuge and received a proposal from RDP to retrofit and replace components
of their aging Fenton dryer.

UMJA has the goal of returning to at least Class B biosolids production. AECOM has been tasked to
perform a digester improvement alternatives analysis to support this goal. This report describes the
analysis performed by AECOM and the recommended improvements to meet the UMJA’s goal of
achieving Class B biosolids or better. The report also documents additional improvements including
adding a second centrifuge and retrofitting and replacing the components of the Fenton dryer. Pictures
of the exiting digester, centrifuge and dryer are provided in Figure 2.

Prepared for: Upper Montgomery Joint Authority AECOM



Digester Improvements Alternatives Evaluation Project number: 60734560

Figure 1-2. Pictures of Digester (top left), centrifuge (right), dryer (bottom left)

1.1  Background

The plant is currently designed to treat an annual average flow of 2.0 million gallons per day (MGD), with
an organic design capacity of 3,481 pounds per day (lbs/day) of 5-day biochemical oxygen demand
(BOD:s), as well as a hydraulic design capacity of 2.77 MGD. The treated water outfalls to Green Lane
Reservoir. Green Lane Reservoir is a tributary to Perkiomen Creek in the Schuylkill River Watershed and is
also a source of potable water downstream.

Based on the most recent NPDES permit renewal obtained by the wastewater treatment plant in 2020,
the phosphorus limit is 0.5 mg/l, and the ammonia limit is 10 mg/|, which was reduced from 20 mg/I.
Nitrate-nitrogen and nitrite-nitrogen are also monitored since the facility discharges into a potable
source of water. The total dissolved solids limit is 1,000 mg/I.

The existing treatment plant consists of two influent screens, an influent pumping station, an aerated
grit chamber, two primary clarifiers, two five-stage Bardenpho process BNR tanks, two secondary
clarifiers, tertiary filtration, three chlorine contact tanks, three post aeration tanks, and a Parshall flume.
The solids management processes consist of two aerobic digesters, a centrifuge, and a sludge dryer. The
activated sludge BNR treatment unit processes began operation in 2019 after the completion of the BNR
upgrades.

Historically, Class B biosolids produced at the plant were either land applied, or dewatered with a single
centrifuge, dried using a Fenton Dryer, and stored in super sacks, which were then provided to farmers

and the community for free. UMJA desires to have the flexibility to manage biosolids using Class B land

application again as well as maintain Class A thermal drying.

The goals and objectives of UMJA include:

Prepared for: Upper Montgomery Joint Authority AECOM



Digester Improvements Alternatives Evaluation Project number: 60734560

1. Generate Class A or B biosolids.
2. Retrofit the digesters to produce at least Class B biosolids:
a. Replacing the digester mixing and aeration systems.
b. Upstream thickening to meet minimum capacity requirements, if necessary.

To assist UMJA in achieving at least Class B biosolids, AECOM was asked to conduct an alternative
analysis to retrofit the existing aerobic digesters at UMJA. The first option evaluated includes
modifying/upgrading the existing aerobic digesters to improve mixing and aeration. Several options were
considered for mixing and aeration including replacing the Enviroquip system with new Enviroquip (now
Ovivo) system, Enviromix mixing/aeration, Invent mixing/aeration, and jet mixing/aeration. The second
option evaluated considered converting the aerobic digester system to an Autothermal Thermophilic
Aerobic Digestion (ATAD) system. This includes converting the first digester to an ATAD tank and
converting the second digester to a Simultaneous Nitrification / Denitrification (SNDR) tank. This process
would produce Class A biosolid cake. Each option will include additional thickening as needed to allow
the existing digesters sufficient capacity to produce at least Class B biosolids. For the evaluation
presented herein it was assumed that WAS thickening would be achieved with Huber Disc Thickening
Technology, however, a different technology could be considered during detailed design.

To further increase solids handling reliability, UMJA desires to have a second centrifuge for improved
performance, increased capacity and redundancy. In addition, UMJA would like to retrofit the existing
dryer and replace the components to have a drying system that remains reliable for the foreseeable
future.

1.2  Summary of Previous Studies

Prior to starting this study, several previous analyses, condition assessments and thickening and
dewatering pilot studies were reviewed which impact design and potential equipment selection.

1.2.1 Digester Reconfiguration Study

RETTEW, an engineering consulting firm, conducted an analysis in June 2020 of the two aerobic digesters
at UMJA to determine the most efficient configuration for the digesters to achieve desirable SOUR
(Specific Oxygen Uptake Rate) test results. To land apply biosolids, the SOUR test result must be less than
1.5 mg O,/hr/g VSS. Previously, UMJA utilized a trickling filter system in which SOUR testing results were
within the acceptable range to allow for beneficial land application of biosolid. However, when UMJA
upgraded from the trickling filter system to a BNR system, along with the addition of new influent
screening, operations at the plant were impacted, including SOUR test results. If SOUR requirements are
not met, the solids must be dewatered and dried or the dewatered solids are landfilled. To meet the
SOUR testing requirements for land application of biosolids, a review of the digester configuration was
conducted to achieve SOUR testing goals as often as possible.

The existing configuration includes two 119,000-gallon aerobic digesters set up as a batch process,

- where one tank is filled with waste solids while the other tank is filled with sludge where it digests, and
then the sludge is tested for SOUR requirements. Suspended coarse bubble diffusers are attached to the
digesters to supply oxygen, and sludge that has a total solids concentration between 20,000-25,000 mg/L
is sent to the centrifuge from the digesters. While this process worked in the past, SOUR requirements
and pH requirements are no longer being met.

The goals of reconfiguring the digesters include meeting the oxygen demand and the total solids
concentration of 2-2.5% for the sludge. The concept proposed by RETTEW was documented on two
different schematics that should be followed during 3 different shifts, each consisting of 8 hours. The 1%

Prepared for: Upper Montgomery Joint Authority AECOM
5



Digester Improvements Alternatives Evaluation Project number: 60734560

schematic is completed during the 1 shift and includes turning off the aeration to allow for settling for
2-3 hours, followed by collecting a sludge sample for SOUR testing, then sending water to the BNR
system while also sending sludge to from the clarifiers to the digesters. At this point, the sludge is sent to
the centrifuge if the total solids are >2%. The final step is to turn the aeration back on. The 2" and 3™
shift follow the 2™ schematic, which only consists of constant aeration cycling based on PLC controls in
the aerobic digesters. The 2" schematic should also be followed for the entire weekend. Overall,
RETTEW predicted that SOUR testing and total solids goals will be achieved by following this
configuration. The proposed operation, however, was labor intensive and is not currently practiced by
UMIJA.

1.2.2 Digester Condition Assessments:

Both Digesters A and B were evaluated in 2022 by Spotts, Stevens and McCoy to determine the condition
of the structural and steel components of each tank. The tanks are about 30 feet in interior diameter,
and 24 feet tall, with a high-water level of 22 feet. The open tanks are made from cast-in-place concrete.
The steel structures in the tank that support the catwalks and the air drops have been in use since 2005,
with varying levels of damage and corrosion found. The use of ferric chloride in both tanks is a
contributing factor to the corrosion of the steel due to its ability to oxidize steel.

Digester A Report Summary: Below is a summary of the conditions assessment on Digester Tank A,
conducted on January 5, 2023.

Digester A has moderate structural corrosion to various areas of steel, including the support structures
for the catwalk and air drops, as well as the wide flange steel posts and angle bracing that supports the
catwalk, standpipe, and the base plate anchoring points. The structural framework in the digester shows
signs of corrosion, which could lead to future loading capacity concerns. However, it was found that the
stainless-steel anchor bolts are in good condition, along with some of the braced frames and air drop
anchors.

Based on the overall inspection of the tank, the recommendations provided in the report suggest
replacing portions of the digester periodically, with the goal of fully replacing the structures in the near
future before the tank becomes unfit for use. The catwalk is also unsafe for use due to the damage of the
supporting structures.

Digester B Report Summary: Below is a summary of the conditions assessment on Digester Tank B,
conducted on September 23, 2022.

It was determined that a majority of the structural components in the tank are severely damaged due to
the breakdown of steel from chemical use in the tank. The structure of Digester B is unable to support